SPORTON LAB.

FCC RF Test Report

Report No. : FR480902A

Pol. Horizontal Vertical
. Leve dBuVim) Date: 2024-08-22 . Leve (GBI Date: 2024-08-22
1225 1125
1050, 105,
875 875
PEAK_T4 PEAK_T4
700 700
VG54 AVG_54)
%9 1 7 AT 29 W 7
T Lt L A, At A B .
Avg 175 15
3000 6000. 9000, 12000, 15000, 18000 000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Mhz dBul/m dBuV/m  dB dBw dB/m B B m deg Mz dBuv/m dBuV/m 0B dBuv dB/m dB A8 m deg
1 4882.00 44.99 74.00 -29.01 51.92 35.92 8.7 51.5% --- Peak 1 4882.00 44,38 74.00 -29.62 5031 35.92 B8.70 5155 - --- Peak
2 4882.00 20.20 54.00 -33.80 27.13 35.92 8.78 51.55 - hverage 7 4882.00 19.59 54.00 -34.41 26.52 35.92 8.70 51.55 - - hverage
3 T3B.00 5.9 74.00 -28.08 50.03 36.87 10.18 51.16 - Peak 3 T3B.00 45.21 74.00 -28.79 49.32 36.87 10.18 51.16 - - Peak
4 733.00 2113 54.00 -32.87 25.24 36.87 10.18 51.16 - Average 4 7323.00 20.42 54.00 -33.58 2453 36.87 10.18 5L.16 - - Average
Sporton International Inc. (ShenzZhen) Page Number : C1-13 of C17

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



samran s, FCC RF Test Report Report No. : FR480902A

Pol. Horizontal Fundamental
. Levlfin) Date: 2024-08-18 . Lol dim) Date: 2024-08-18
1225 1225
1050 1050
875 875 4
ﬂ PEAK BE 74 PEAK 74
00 / \ 700
K| K|
25 m/ k i 25
it " Mot i A . " FRETRRNeT LR b 4
Peak % %) 4
115 115
UM 528 4 4164 482 2500 faoo 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos Linit Wargin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Widh B b & B @ d B Ewn B B B B o e
1 2485.49 44.92 74.00 -19.08 42.35 30.70 5.46 33.59 100 147 PEAK B1.64 30.70 5.46 33.59 100 147 PEM
7 2485.49 20.13 54.80 -33.87 17.56 30.70 5.46 33.59 100 147 AVERAGE 56.85 30.70 5.46 33.59 100 147 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C1-14 of C17

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480902A

Pol. Vertical Fundamental
. Levlfin) Date: 2024-08-18 . Lol dim) Date: 2024-08-18
1225 1225
1050 1050 1
875 A 875
/ \ PEAK BE 74 PEAK 74
00 700
525 / \ . 525
A . . ol i
Peak % I il
115 115
UM 528 pdh 4164 482 2500 faoo 1400, 300, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos Linit Wargin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Widh B b & B @ d B Ewn B B B B o e
1 209469 44.89 74.00 -9.16 42.27 30.70 5.47 33.60 100 189 PEAK 9.5 070 546 3359 100 180 PEAK
1 209469 20.05 54.00 -33.95 17.48 30.70 5.47 33.60 100 180 AVERAGE 67.74 3070 546 33.59 100 180 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C1-15 of C17
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480902A

Pol. Horizontal Vertical
b Data: §
Date: 2024-09-02
. apLevel (dBuvim) Date: 2024-09-02 1212 CBYM) =
122.5] 1225
. 1
874 87.5|
PEAK 74 PEAK 74
; 7
VG 54 AVG 54
Peak MW NPT B PR NS Sy YTV v B = P Y S
Avg
17 1.
3000 7600. 12200. 16800. 21400. 26000 3000 7600. 12200. 16800. 21400. 26000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark Freq level Limit Line Level Factor Loss Factor Remark
IHz dBuV/m dB dBuV/m  dBuV  dB/m dB ds cm  deg MHz dBuV/m dB dBuV/m dBuw  dB/m dB dB cm deg
1 4960.60 45.30 -28.70 74.00 51.77 36.64 8.4l 51.52  --- - Peak 1 4960.80 45.03 -28.97 74.00 51.50 36.64 8.41 51.52  ---  --- Peak
2 4960.60 20.51 -33.49 54.00 26.98 36.64 8.41 51.52  --- - Average 2 4960.80 20.24 -33.76 54.00 26.71 36.64 8.41 51.52  ---  --- Average
3* 744060 46.17 -27.83 7A.80 50.43 36.76 10.17 51.19 - - Peak 3% 7449.98 45.83 -28.17 74.00 50.89 36.76 10.17 51.19  --- - Peak
4 7A40.00 21.35 -32.62 54.0¢ 25.64 36.76 10.17 5119  --- oo Average 4 7449.80 21.04 -32.95 54.08 25.38 36.76 18.17 51.19  ---  -—- Average
Sporton International Inc. (ShenzZhen) Page Number : C1-16 of C17

TEL : +86-755-8637-9589
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480902A

Pol. Horizontal Vertical
ERT Date: 2024.08-25 e Date: 2024-08-25
700 700
60 60.
FCCCLASS | FCCCLASS
il i
I I
ag— a1
§
300 5 e sn0l—2 § b
2 i »JWWW- T i i 5 ANl )

QP/ 200! Www ‘M/‘vWWM ZM’VW A MWWV.;M

100) 100)
Peak

3 0, 18, 2. o, 100 0 . 13, 2. o1, 1000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B B MHz dBuV/m dBuV/m  dB dBwV dB/m B B

1 30.00 B.45 80.00 1655 2032 5.0 0.5 60 - - Pesk 1 30.00 28.83 40.00 1107 .70 5.9 0.5 360 - - Pesk

7 B} 257 4000 -17.43 3946 1400 0.91 3L - - Pesk 7 B} 28.42 40.00 1058 45.31 14.09 0.91 3180 - -- Pesk

32363 26.05 £3.50 1735 AL 15.06 185 ILED - - Pesk 31343 4.4 B.50-19.08 352 1.4 123 LB - - Pesk

4 4031 2638 46.00 -19.6 380 299 218 350 - - Pesk 4 6.9 23.38 4600 -22.66 390 1936 167 L5 - - Pesk

5 ST.08 2079 06.00 -18.21 30.37 26.06 251 L5 - - Pesk 543740 20.46 46.00 2050 30.89 0.9 207 350 - - Pesk

6 770.11 31.05 46.00 -14.95 30.92 28.40 2.B9 31.16 ---  --- Peak 6  622.67 28.00 46.00 -18.00 30.73 25.82 2.60 31.15 ---  --- Peak

Sporton International Inc. (ShenzZhen) Page Number : C1-17 of C17
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saranas. FCC RF Test Report

Report No. : FR480902A

Appendix C2. Radiated Spurious Emission Test Data

TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

<MIMO Mode>
Relative Humidity : |50%
Test Engineer : Wenbo Xiao
g Temperature : 20 C~22C
Radiated Spurious Emission Test Modes
Band . Data
Mode (MH2) Antenna Modulation Channel | Frequency Rate RU | Remark
Mode 51 = 2400-2483.5 0+2 Bluetooth BR_GFSK 00 2402 1DH5 - -
Mode 52 | 2400-2483.5 0+2 Bluetooth BR_GFSK 39 2441 1DH5 - -
Mode 53 = 2400-2483.5 0+2 Bluetooth BR_GFSK 78 2480 1DH5 - -
Mode 54 | 2400-2483.5 0+2 Bluetooth BR_GFSK-LF 00 2402 1DH5 - LF
Summary of each worse mode
. Freq. Level Limit Margin Peak
Mode Modulation Ch. (MHz)  (dBuv/m) (dBuV/m) (dB) Pol. Avg. ‘ Result | Remark
51 Bluetooth BR_GFSK | 00 | 2367.75 44.53 74.00 -29.47 \% PEAK | Pass |Band Edge
Bluetooth BR_GFSK | 00 | 4804.00 43.79 74.00 -30.21 \% Peak @ Pass | Harmonic
55 Bluetooth BR_GFSK | 39 - - - - - - - Band Edge
Bluetooth BR_GFSK | 39 | 7323.00 44.34 74.00 -29.66  V Peak = Pass | Harmonic
53 Bluetooth BR_GFSK | 78 | 2486.73 44.45 74.00 -29.55 H PEAK @ Pass Band Edge
Bluetooth BR_GFSK | 78 | 4960.00 44.18 74.00 -29.82 \% Peak @ Pass | Harmonic
Bluetooth
54 BR GFSK-LF 00 84.32 28.10 40.00 -11.90 Y, Peak | Pass LF
Sporton International Inc. (ShenzZhen) Page Number : C2-10f9



samran s, FCC RF Test Report Report No. : FR480902A

Pol. Horizontal Fundamental
. Levlfin) Date: 2024-08-21 . Lol dim) Date: 2024-08-21
1225 1225
1050 1050
875 ﬂ 875
] l PEAK 74
00 700
- /J \ 525
e " . TRORPY S NOPRI N . N e "
Peak sl T " I \
115 115
0 s 273 230, 5 faoo 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos Linit Wargin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Remark
Widh B b & B @ d B Ewn B B B B o e
1 B8.65 4.73 74.00 -30.27 4118 30.74 5.30 33.49 255 298 PEAK 9173 30.72 537 354 255 9B PEM
1 B13.05 18.94 54.00 -35.06 16.39 30.74 5.30 33.49 255 298 AVERAGE 66.94 30.72 5.37 33.54 255 298 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C2-20f9

TEL : +86-755-8637-9589
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samran s, FCC RF Test Report Report No. : FR480902A

Pol. Vertical Fundamental

. Levlfin) Date: 2004-08-27 . Lol dim) Date: 204-08-27
1225 1225
1050 1080

15 fi 815

H PEAK 74

00 J \ 100

K| K|

25 i / 25

At At " - Ay ik b on
Peak % %) ‘
115 115
m m JAlEA 24 5 1000 1400. 1800. 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos Linit Wargin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Remark
Wodin e Bl @ B B @ dg B Ewn B B B B o e
1 26775 44.53 74.00 -19.47 4198 30.73 5.34 3352 140 3B PEAK 88.87 30.72 5.37 33.54 140 3B PEM
1 D675 19.74 54.80 -34.26 17.19 30.73 5.34 3352 140 318 AVERAGE 64.08 30.72 5.37 33.54 140 318 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C2-30f9

TEL : +86-755-8637-9589
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samran s, FCC RF Test Report Report No. : FR480902A

Pol. Horizontal Vertical
.- Lewl(dBim) Date: 2024-08-27 Lol ¢} Date: 2024-08-27
1225 1225
1m LNl
815 LIt
PEAK.T4 PEAK 74
100 100
o WG 54 WG 54
b i i Y bR
Peak M sl I A _W/"ﬂ o] a1 o U
350 30
Avg
115 1.
3000 7600, 12200, 16800. 1400, 26000 3000 7600 12200, 16800. 1400, 26000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi & BN Bh B B o e Midwh W &8 BN Bh B B @ e
1 4304.00 4371 74.00 -30.19 50.62 3.73 894 L8 - - Peak 1 4804.00 43.79 74.00 -30.21 .70 3.3 894 L8 - - Peak
1 480400 18.90 54.00 -35.08 25.83 35.73 8.9 558 - - Average 1 4804.00 15.00 54.00 -35.00 25.81 35.73 8.94 5.8 - - Average
Sporton International Inc. (ShenzZhen) Page Number 1 C2-40f9

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
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samran s, FCC RF Test Report Report No. : FR480902A

Pol. Horizontal Vertical
. Leve dBuVim) Date: 2024-08-27 . Leve (GBI Date: 2024-08-27
1225 1125
1050, 105,
875 875
PEAK_T4 PEAK_T4
700 700
VG54 AVG_54)
2 1 3 I %9 1 Dot 4 porittic]
- -~ it R —— e -
Peak o e o
Avg 175 15
3000 6000. 9000, 12000, 15000, 18000 000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Mhz dBul/m dBuV/m  dB dBw dB/m B B m deg Mz dBuv/m dBuV/m 0B dBuv dB/m dB A8 m deg
1 4882.00 43.74 74.00 -30.26 63.99 35.92 B.70 64.87 --- - Peak 1 4882.00 44.00 74.00 -30.00 64.25 35.92 B8.70 64.87 - - Peak
1 4882.00 18.95 54.00 -35.05 39.20 35.90 8.70 64.87 -~ --- Average 1 4882.00 19.2 54.00 -34.79 39.46 3590 8.70 64.87 -~ --- Average
3 733.00 04.11 74.00 -29.89 61.92 36.87 10.18 64.86 ---  --- Peak 3 733.00 0434 70.00 -20.66 62.15 36.87 10.18 64.86 ---  --- Peak
4 733.00 19.32 54.00 -34.68 37.13 36.87 10.18 o4.86 ---  --- Average 4 7323.00 19.55 54.00 -34.45 37.36 36.87 10.18 o4.86 ---  --- Average
Sporton International Inc. (ShenzZhen) Page Number : C2-50f9
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samran s, FCC RF Test Report Report No. : FR480902A

Pol. Horizontal Fundamental
. Levlfin) Date: 2004-08-27 . Lol dim) Date: 204-08-27
1225 1225
1050 1080 ’
15 [\ 815
/ \ PEAK BE 74 PEAK 74
00 100
525 / \ 1 525
b ""\w- , . " ; A pr
Peak % ke et
115 115
44 U528 U6 4764 L 200 1000 1400. 1800. 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wodin i B Bl @ B B @ dg Wodindin &6 BN B @ B @ g
1 2486.73 44.45 74.00 -19.55 41.88 30.70 5.46 33.59 297 204 PEAK 1 2480.00 95.76 ------ ------ 93.19 30.70 5.46 33.59 292 204 PEM
1 2486.73 19.66 54.00 -34.34 17.09 30.70 5.46 33.59 292 204 AVERAGE 1 2480.00 70.97 54.00 16.97 68.40 30.70 5.46 33.59 292 204 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C2-60f9

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
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samran s, FCC RF Test Report Report No. : FR480902A

Pol. Vertical Fundamental
Lol i) Date: 2024-08.27 Lol i) Dt 2024-08.7
1225 1225
1050 1050
1
875 875
{ \ PEAK BE 74 PEAK 74
700 700
525 J \ 1 525
v, 4 e bt ” " R I At e
Peak 5 I - bt
115 115
UM 528 4 164 482 2500 faoo 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Widh B & i dm & B @ dt Wi B & B0 b & B o e
1 208590 43.60 74.00 -30.38 41.05 0.7 S5.46 33.59 132 278 PEAK 1 2080.00 8978 ----o- ---oe 87.17 070 546 3359 1R 28 PEMK
1 2085.90 18.83 74.00 -55.17 16.26 30.70 5.6 33.59 132 278 AVERAGE 1208000 64.95 74.00 -9.05 62.38 30.70 5.6 33.59 13) 278 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C2-70f9

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



SPORTON LAB.

FCC RF Test Report

Report No. : FR480902A

Pol. Horizontal Vertical
. Ll i) Date: 2024-08-27 . Lewl (i) Date: 2024-08-27
1225 1125
1050, 105,
875 15
PEAK T4 PEAK T4
100 00
G 54 G _54
525 1 %9 1 rehgas thie )
A g I bl L b bisan o oyl gt g A Aty
Peak el e P ¥
Avg 175 15
000 6000, 9000, 12000, 15000, 18000 000 000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Mhz dBul/m dBuV/m  dB dBw dB/m B B m deg Mz dBuv/m dBuV/m 0B dBuv dB/m dB A8 m deg
1 4960.00 44.03 74.00 -29.97 64.37 36.10 B8.46 64.99 --- Peak 1 4960.00 44,18 74.00 -29.82 64.52 36,10 B.46 64,90 ---  --- Peak
2 4960.00 19.24 54.00 -34.76 39.58 36.10 B8.46 64.99 - hverage 7 4960.00 19.39 54.00 -34.61 39.73 36.10 8.46 64.99 -- - hverage
3 T7A40.00 43.88 74.00 -30.12 61.75 36.82 10.17 64.86 - Peak 3 7540.00 43.05 74.00 -30.95 60.92 36.82 10.17 64.86 - - Peak
4 7840.00 19.09 54.00 -34.91 36.96 36.82 10.17 64.86 - Average 4 7840.00 18.26 54.00 -35.74 36.13 36.82 10.17 o486 - - Average
Sporton International Inc. (ShenzZhen) Page Number : C2-80f9

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AFZZ1RPADG
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Pol. Horizontal Vertical
MI‘M (dBuVim) Date: 2024-08-21 MI'M (dBuVim) Date: 2024-08-27
00 00
60. 60.
FOC CLASSB| FCC CLASS 8|
il i
I S
a1 a1
f ]
5
30 § Jrrm—"y 002 o]
3 4 i g A T ¥
2 bl 4 4 et
QP/ 200! /H i M 2001 4 " JMM
[ b
100 100
Peak
3 m, 10, 12, 0, 1000 3 . 18, 12, 0, 100
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Remark
Miz dBuV/m dBuV/m  d8 BV dB/m B B m deg Miz dBuv/m dBuV/m  dB dBY dB/m B B
1 30.00 23.13 40.00 -16.87 20.00 25.20 .53 31.60 ---  --- Peak 1 30.97 28.05 40.00 -11.95 34.43 24.70 0.54 3.2  ---  --- Pesk
2 84,32 22.98 40.00 -17.02 39.87 14.00 0.91 31.80 ---  --- Peak 2 8472 28.10 40.00 -11.90 44.99 14.00 0.91 31.89 ---  --- Pesk
3 2236 24.84 43.50 -18.66 40.05 14.90 1.49 31.60 ---  --- Peak 3 14349 2190 43.50 -21.60 35.00 17.48 1.23 3173  ---  --- Peak
4 345.25 24.70 46.00 -21.30 33.85 20.30 1.96 3141 ---  --- Peak 4 28123 23.15 46.00 -22.85 34.21 18.74 174 354 - - Pek
5 535.37 26.65 46.00 -19.35 31.29 24.20 2.82 31.26 ---  --- Peak 5 716.76 29.98 46.00 -16.02 31.41 26.98 2.79 31.20 ---  --- Peak
6 953.44 32.65 46.00 -13.35 29.22 3L.00 3.4 0.1 -~ - Peak 6 G477 32.35 46.00 -13.65 29.46 30.48 3.22 30.81 ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C2-90f9

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
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I ’ FCC RF Test Report Report No. : FR480902A

SPORTON LAB.

Appendix D. Duty Cycle Plots

<SISO_ANTO>

3DH5 on time (One Pulse) Plot

Input Z- 50 O #Atlen. 10 dB PNO: Fast #hvg Type: Power (RMSF 2
Corractions: Off Trig' Free Run
Freq Ref. Int (S) IF Gain: Low

Sig Track. O

Scale/Div 10 dB Ref Level 106.99 dBpV

- |

Center 2.441000000 GHz #Video BW 1.0 MHz Span 0 Hz|
Res BW 1.0 MHz Sweep 10.0 ms (1001 pts);

larker Table: v

Mode Trace Scale Function Function Width Function Value
fiv3 (&)

N

04

N

KEYSIGHT Input. RF Input Z- 50 0 #htten: 10 dB O Fe #Avg Type: Power (RMS
—— g DC Corractions: Off Trig' Free Run
o Freq Ref. Int (S)

1 Spectrum
Scale/Div 10 dB

TS N PN TN W) W PR W T R A L PR SN T8N S 1 N e e IR CAR RN TSI U WL

Center 2.441000000 GHz #Video BW 1.0 MHz Span 0 Hz|
Res BW 1.0 MHz Sweep 100 ms (1001 pts)

Note:

1. Worst case Duty cycle = on time/100 milliseconds =2 *2.88 / 100 = 5.76 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB

3. 3DH5 has the highest duty cycle worst case and is reported.

Sporton International Inc. (ShenzZhen) Page Number : D1 of D3
TEL : +86-755-8637-9589 /

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG



SPORTON LAB.

FCC RF Test Report

Report No. : FR480902A

<SISO_ANT2>

3DH5 on time (One Pulse) Plot

1 Spectrum
Scale/Div 10 dB

Center 2.441000000 GHz
Res BW 1.0 MHz

larker Table: v

Mode Trace Scale

Input Z- 50 0 #Allen 10d8  [PNO: Fast #Avg Type: Power (RMS[ {]
Corractions: Off Trig' Free Run
Freq Ref. Int (S) Low

Sig Track. O

Ref Level 106.99 dBpV

A b

#Video BW 1.0 MHz
Sweep 10.0 ms (1001 pts);

Function Function Width Function Value

.V T
N
84 1 t(a)

N 1 1

KEYSIGHT Input. RF Inpul Z 50 0 #Atlen. 10 dB PNO: Fast #Avg Type: Power (RMS
- Coupling: DC Comactions: Off Trig: Free Run
Align: Off Freq Ref: Int (S) Gain: Low
Sig Track. Off

Mkr1

Scale/Div 10 dB Ref Level 106.99 dBpV

‘1

" 1 y . ' 4
et AN (YT Nt PPN A 1 R e TP NPT A U L S [ T N

Center 2.441000000 GHz #Video BW 1.0 MHz Span 0 Hz|
Res BW 1.0 MHz Sweep 100 ms (1001 pts)

Note:

1. Worst case Duty cycle = on time/100 milliseconds =2 *2.88 / 100 = 5.76 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB

3. 3DH5 has the highest duty cycle worst case and is reported.

Sporton International Inc. (ShenzZhen) Page Number : D2 of D3
TEL : +86-755-8637-9589 /

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG
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Report No. : FR480902A

<MIMO ANTO+2>

DH5 on time (One Pulse) Plot

Input Z- 50 0 #Allen 10d8  [PNO: Fast #Avg Type: Power (RMS
Corractions: Off Trig' Free Run
Freq Ref. Int (S) Low

Sig Track Off PPPPPP

1 Spectrum Mkr4

Scale/Div 10 dB Ref Level 106.99 dBpV

§4

ot

Center 2.441000000 GHz #Video BW 1.0 MHz Span 0 Hz|
Res BW 1.0 MHz Sweep 10.0 ms (1001 pts);
larker Table: v

Mode Trace Scale Function Function Width Function Value
fiv3 1 to@
N

b4 1 t o (a)
] 1 T

KEYSIGHT Input. RF Inpul Z 50 0 #Atlen. 10 dB PNO: Fast #Avg Type: Power (RMS
L - Coupling: DC Comactions: Off Trig: Free Run
Align: Off Freq Ref: Int (S) Gain: Low
Sig Track. Off

Mkr1 24,

Scale/Div 10 dB Ref Level 106.99 dBpV
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Center 2.441000000 GHz #Video BW 1.0 MHz Span 0 Hz|
Res BW 1.0 MHz Sweep 100 ms (1001 pts)

Note:
1. Worst case Duty cycle = on time/100 milliseconds =2 *2.88 / 100 = 5.76 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB

3. DHS5 has the highest duty cycle worst case and is reported.
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